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% F* Customer

/

#8 % Cartons

/

7 & Product

S-RMC60

i Total Weight

/

FIH% Specification

60g/m**1000mm*2800m

4 7= H ] Date of production

/

150 H

Test Item

AL
Unit

oRUUEEEE R
Standard

iRl
Test Result

2R CrFHMHE)

G
Result

B T AR5
Area Weight

G/’

60+3

59.8

¥ PASS

Binder Content

%

18£2

19.43

¥ PASS

Gk

Water Content

%

<0.5

0.07

¥ PASS

JE R
Thickness

0.55

&k PASS

N ETALEEs

Tensile Strength MD

N/ 50 mm

>220

312

&k PASS

L AEEvAGIEYi

Tensile Strength CD

N/ 50 mm

>90

145

&k PASS

B
Width

1000+3

1000

&k PASS

e b

According to Criterion

Q/320412 CXB003---2014

it
Color

&% PASS

R 2% A

Test condition

MR L

Ambient temperature

20°C

(ERORTY) S
Relative humidity

65%

gl

7518 The result

&k PASS

il N\ Inspector

X¥b¥h Liu Shasha

B #% A Checker

WHE Caoxia

H# Date
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